



LABORATORY TEST REPORT

To Determine the Resistance to Freezing and Thawing of an aggregate sample in accordance with BS EN 1367-1 : 2000

Project:	We Sell Stone Ltd	Job No.:	PL 1000
Client:	We Sell Stone Ltd	Lab Ref. No.:	ST 41232
	Ashbury Business Centre	Date Received:	02/04/2009
	Roscrea	Date Reported:	28/04/2009
	Co. Tipperary	Material:	Granular Fill
Originator :	James Kinsella		

Sample Details

Certificate of sampling:	NO	Order No:	N/A
Lab Reference No.	N/A	Date of Sampling:	Client Info
Sample Source:	Client Info	Ticket No.	N/A
Sample Location:	Client Info	Sampled By:	Client

Results

% Loss in mass after Freeze Thaw test (F)	=0.2 % (nearest 0.1%)
--	------------------------------

COMMENTS/DEPARTURE FROM SPECIFIED PROCEDURE

Visual Observation of the sample after testing: *No cracking or splitting observed*

No departure from specified procedure

Tested in Accordance with the above specifications
 Subcontracted to a laboratory UKAS accredited for this test

Approved Signature

TESTCONSULT IRELAND LIMITED

- Mark Dawkins, Managing Director; Michael Robinson, Director & Laboratory Manager
- James Ward, Senior Technician